
 

Approve Deny Signatures Date 

X  Dustin Hargenrater 
Dustin Hargenrater / Project Manager October 22, 2025 

X  Adam Olesnanik 
Adam Olesnanik, P.E. / Environmental Engineer Manager October 29, 2025 

 

Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0026379 

Facility Type Municipal APS ID 1075146 

Major / Minor Major Authorization ID 1416685 

a 
Applicant and Facility Information 

a 

Applicant Name 
Bradford Sanitary Authority Mckean 
County 

 
Facility Name Bradford STP 

 

Applicant Address 28 Kennedy Street   Facility Address 410 Seaward Avenue   

 Bradford, PA 16701-2006   Bradford, PA 16701-3112  

Applicant Contact Steve Disney  Facility Contact Steve Disney  

Applicant Phone (814) 368-6254  Facility Phone (814) 368-7105  

Client ID 81373  Site ID 264727  

Ch 94 Load Status Not Overloaded  Municipality Foster Township  

Connection Status No Limitations  County McKean  

Date Application Received November 4, 2022  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility, Pretreatment  

  

Purpose of Application 
This is an application to renew a Major POTW NPDES Permit that serves the city of Bradford, Bradford 
Township, Foster Township, Lafayette Township, and Lewis Run Borough. 

 

a 

 

Summary of Review 

Upgrades to the plant since the last permit renewal include (2) new aerobic digestors, (6) new reed beds for sludge 
dewatering, new chlorine building and two new chlorinators, with controls, to disinfect the conventional activated sludge side 
of the treatment plant and a new diffused outfall in 2021; all permitted under WQM Permit No. 4217401. Additionally, there 
has also been the installation of a new JWC Environmental Auger Monster influent screening system with a maximum flow 
capacity of 500,000 gpd at the Lafayette Township Sewer Authorities Route 59 Pump Station.  
 

Overall treatment at the facility consists of a diversion chamber, two mechanical bar screens, vortex grit removal, pumping 
stations, 4 SBR Tanks, 3 Primary Settling Tanks, 6 aeration tanks, 2 final clarifiers, and 2 chlorine contact tanks, UV 
disinfection for the SBR train at the facility, diffused outfall, and reed beds for sludge dewatering. 
 

Additionally, the facilities plan for managing peak flows has changed since the last permit renewal. A new diversion chamber 
was constructed on the interceptor which controls flow into the new headworks facility which is equipped with a mechanical 
bar screen, vortex grit removal equipment, and raw sewage pumps. This new headworks facility No. 2 treats the normal flow 
from 0-10 MGD, once above 10 MGD the diversion chamber will allow the excess flow into the existing headworks facility, 
which will remain in operation as headworks facility No. 1 in reserve for wet weather events. 
 

Regarding the request in the cover letter to reduce CBOD5 and TSS concentrations, it has been determined that the 
Department will not be able to honor these requests. The CBOD5 limitation is a WQBEL and has received more stringent 
water-quality based limits for this permit renewal. The TSS limitation was properly implemented in the last permit however 
the justification for including the limit was not correct. Since the facility increased its design discharge rate in the last permit 
renewal from 6.3 MGD to 8.8 MGD and the stream is effluent dominated (stream flow (Q7-10) to Wastewater Flow (design 
flow) is less than 3:1 (7.1 MGD:8.8 MGD)) the proper justification should have been from the Policy and Procedure for 
Evaluating Wastewater Discharges to Intermittent and Ephemeral Streams, Drainage Channels and Swales, and Storm 
Sewers which is intended for streams that have little or no assimilative capacity.    



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

2 

Summary of Review 

Sludge use and disposal description and location(s):  Based on the 2022 application the facility disposed of 327.64 dry tons of 
sludge/biosolids. The facility has newly installed reed beds for sludge dewatering so the sludge/biosolids are disposed of on-
site and the reed beds should provide a fair amount of time before the facility has to send the waste to a landfill.  
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 8.8  

 Latitude 41º 59' 15.5"  Longitude -78º 37' 31.8"  

 Quad Name Bradford  Quad Code 41078H6  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Tunungwant Creek (WWF)  Stream Code 56932  

 NHD Com ID 112364695  RMI 

0.88 (10.4 in Model due to 
DO still declining across 
state lines, Limestone 
WWTP RMI 6.81 - DO still 
declining, End model reach 
0.01 RMI – DO recovering)  

 Drainage Area 136  Yield (cfs/mi2) 0.131  

 Q7-10 Flow (cfs) 11  Q7-10 Basis USGS - StreamStats  

 Elevation (ft)  1402  Slope (ft/ft) ---  

 Watershed No. 16-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment CAUSE UNKNOWN, CAUSE UNKNOWN, CAUSE UNKNOWN, MERCURY  

 Source(s) of Impairment 
CHANNELIZATION, INDUSTRIAL POINT SOURCE DISCHARGE, REMOVAL OF 
RIPARIAN VEGETATION, SOURCE UNKNOWN  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 8.1  
Tunungwant Creek Continuous Water Quality Data Study 
(2017)  

 Temperature (°F) 20.8  
Tunungwant Creek Continuous Water Quality Data Study 
(2017)  

 Hardness (mg/L) 77.6  
Tunungwant Creek Continuous Water Quality Data Study 
(2017)  

 Other:               

    

 Nearest Downstream Public Water Supply Intake NY State Line  

 PWS Waters Tunungwant Creek   Flow at Intake (cfs) --  

 PWS RMI 0  Distance from Outfall (mi) 0.88  
 

 
Changes Since Last Permit Issuance: Completion of Phase 3 upgrades to the facility which included construction of a 
diffused outfall, construction of Headworks Facility No. 2 (SBR), and reed beds for sludge/biosolids management. 
 
 
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 41º 59' 15.8"  Longitude -78º 37' 31.8"  

 Outfall No. 004  Design Flow (MGD) 0  

 Latitude 41º 59' 11.4"  Longitude -78º 37' 37.8"  

 Outfall No. 005  Design Flow (MGD) 0  

 Latitude 41º 59' 0.9"  Longitude -78º 37' 31.8"  

 Outfall No. 006  Design Flow (MGD) 0  

 Latitude 41° 59’ 20”  Longitude -78° 37’ 31”  

 Quad Name Bradford  Quad Code 41078H6  

 Wastewater Description: Stormwater  

 

 Receiving Waters Tunungwant Creek (WWF)  Stream Code 56932  

 NHD Com ID 112364695  RMI --  

 Drainage Area 136  Yield (cfs/mi2) 0.0809  

 Q7-10 Flow (cfs) 11  Q7-10 Basis USGS - StreamStats  

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 16-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment CAUSE UNKNOWN, CAUSE UNKNOWN, CAUSE UNKNOWN, MERCURY  

 Source(s) of Impairment 
CHANNELIZATION, INDUSTRIAL POINT SOURCE DISCHARGE, REMOVAL OF 
RIPARIAN VEGETATION, SOURCE UNKNOWN  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 8.1  
Tunungwant Creek Continuous Water Quality Data Study 
(2017)  

 Temperature (°F) 20.8  
Tunungwant Creek Continuous Water Quality Data Study 
(2017)  

 Hardness (mg/L) 77.6  
Tunungwant Creek Continuous Water Quality Data Study 
(2017)  

 Other:               

    

 Nearest Downstream Public Water Supply Intake NY State Line  

 PWS Waters Tunungwant Creek   Flow at Intake (cfs) --  

 PWS RMI 0  Distance from Outfall (mi) 0.88  
 

 
Changes Since Last Permit Issuance: None 
 
 
 
 

 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

5 

 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Bradford STP 
 

WQM Permit No. Issuance Date 

4271401 A-2 August 9, 2017 

4202406 A-1 March 6, 2025 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Activated Sludge Gas Chlorine 6.3 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

8.8 9210 Not Overloaded Combination Landfill 

 
Changes Since Last Permit Issuance:  
 
4271401 A-2 (Bradford STP - 2017) 
(2) new aerobic digesters, (6) new reed beds (for sludge dewatering) - converted rapid sand infiltration beds, new chlorine 
building and two new chlorinators, with controls, to disinfect the conventional activated sludge side of the treatment plant 
and a new diffused outfall.  
 

• Install six, new primary settling tank influent weir gates. 

• Install slide gates to isolate the CAS aeration tanks from the primaries. 

• Various architectural, structural, electrical and mechanical system upgrades. 

• Replace five boundary meters in the gravity sewer collection system. 

• Demolition of existing sludge conditioning lime feed facilities and the two belt filter presses. 
Design Hydraulic Capacity:  8.8 MGD 
Design Organic Capacity: 9,512 lb BOD5/day 
 
 
4202406 A-1 (Lewis Run Pump Stations) 
Installation of a new JWC Environmental Auger Moster (AGE1800-170) influent screening system that has a maximum 
flow capacity of 500,000 gpd at the Lafayette Township Sewer Authority’s Route 59 Pump Station. 
 
Chapter 94 Report Summary 2019 – 2024 
No SSOs have occurred in the 5-year span being evaluated. There are currently 9 permitted industrial users that 
discharge to the BSA facility. The authority has on-going programs to implement repairs and maintenance of sewer 
extensions and repairs. Each of the areas served have on-going I/I identification programs which includes flushing, 
inspections, and maintenance to the system. The tributary sewer systems, while reportedly are well operated and 
maintained, contribute a proportionate share of wet weather flow to the WWTP. BSA monitors industries for toxic 
pollutants that may affect BSAs ability to meet future NPDES Permit limits and issues industrial user permits as needed. 
Beginning in 2020, sludge is being dewatered by the reed beds and will remain on site for several years before needing 
disposed of at a landfill. EPA has approved the pretreatment program, and it has been implemented, managed, and 
enforced by BSA throughout the service area under an interjurisdictional pretreatment agreement executed by all 
municipalities. BSA now owns the stormwater system assets within the city of Bradford and has amended their charter to 
allow such ownership and maintenance. 
 
An entire OnBase summary has been completed dating back to 7/30/2020. Due to the length of this report the 
document will be added to the permit file for future reference.



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

6 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from July 1, 2024 to June 30, 2025) 

 
Parameter JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 

             Flow (MGD) 
Average Monthly 4.8192 6.7267 5.7273 5.591 5.0773 3.9074 5.3908 3.5518 2.8893 3.1344 3.4325 3.1433 

Flow (MGD) 
Weekly Average 6.0072 7.2804 7.7944 7.7368 7.3374 5.5779 7.8618 5.0576 3.7192 3.9486 3.8246 3.8724 

pH (S.U.) 
Daily Minimum 6.6 6.5 6.7 6.7 6.3 6.7 6.7 6.7 6.7 6.8 6.8 6.3 

pH (S.U.) 
Daily Maximum 7.5 7.1 7.6 6.9 7.1 7.0 7.3 7.2 7.2 7.2 7.2 7.1 

DO (mg/L) 
Daily Minimum 5.0 5.7 6.2 6.1 5.7 6.1 6.4 7.4 7.4 7.0 7.0 5.2 

TRC (mg/L) 
Geometric Mean 0.09 0.07 0.1 0.06 0.10 0.13 0.08 0.09 0.09 0.09 0.12 0.12 

TRC (mg/L) 
Instantaneous 
Maximum 0.18 0.20 0.21 0.12 0.28 0.52 0.31 0.29 0.21 0.22 0.22 0.50 

CBOD5 (lbs/day) 
Average Monthly 113 185 263 147 184 < 119 < 161 < 93 < 71 < 79 < 82 < 82 

CBOD5 (lbs/day) 
Weekly Average 167 289 645 288 424 < 161 < 276 < 131 < 93 < 95 < 97 < 92 

CBOD5 (mg/L) 
Average Monthly 2.7 3.1 5.3 2.7 3.5 < 3.7 < 3.2 < 3.0 < 3.1 < 3.0 < 3.0 < 3.0 

CBOD5 (mg/L) 
Weekly Average 3.6 3.9 12.8 3.4 5.4 < 4.7 < 3.6 < 3.1 < 3.2 < 3.0 < 3.0 < 3.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly < 2734 < 2966 < 2685 < 2574 < 2665 < 1763 < 2359 < 1924 1723 1901 < 1550 < 1633 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 8757 7638 4708 6619 4998 3180 6278 3324 3115 5852 2503 3595 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly < 66.6 < 53.51 < 55.9 < 55.4 < 64 < 54.4 < 55.9 < 68.4 76.1 71.9 < 58.1 < 59.1 

TSS (lbs/day) 
Average Monthly 172 230 208 265 491 182 535 137 77 83 101 87 



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

7 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 2981 2571 2803 2391 3056 2345 2243 2375 2151 2853 2100 2632 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 6386 6825 6216 8003 7377 3846 4069 4252 3119 9431 4202 5634 

TSS (lbs/day) 
Weekly Average 266 354 289 528 987 270 1546 187 122 105 150 141 

TSS (mg/L) 
Average Monthly 3.9 3.8 4.2 5.1 9.7 5.7 8.0 4.5 3.2 3.2 3.6 3.2 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 72 49 58 50 71 74 52 81 95 106 77 96 

TSS (mg/L) 
Weekly Average 5.5 5.9 5.4 7.6 11.7 8.0 17.5 6.0 4.2 3.9 4.6 5.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 184 120 258 199 1282 354 158 211 111 93 175 134 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 980.4 866.4 2419.6 2419.6 2419.6 2419.6 2419.6 2419.6 2419.6 866 613 980.4 

Total Nitrogen 
(lbs/day) 
Average Quarterly 42   134   26   228   
Total Nitrogen (mg/L) 
Average Quarterly 0.83   2.505   1.13   10.7   
Ammonia (lbs/day) 
Average Monthly 20 < 34 < 42 < 26 44 < 25 < 23 < 5 < 5 < 5 < 18 < 23 

Ammonia (mg/L) 
Average Monthly 0.5 < 0.5 < 0.9 < 0.5 1.1 < 0.8 < 0.3 < 0.2 < 0.2 < 0.2 < 0.6 < 0.8 

Total Phosphorus 
(lbs/day) 
Average Quarterly 6   285   13   22   
Total Phosphorus 
(mg/L) 
Average Quarterly 0.12   0.46   0.57   1.05   
Total Copper (lbs/day) 
Average Monthly < 0.3 < 0.4 < 0.3 < 0.3 0.3 < 0.3 < 0.5 < 0.3 < 0.2 < 0.2 < 0.3 < 0.3 

Total Copper (mg/L) 
Average Monthly < 0.007 < 0.005 < 0.006 < 0.005 0.009 < 0.008 < 0.010 < 0.010 < 0.010 < 0.010 < 0.010 < 0.010 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026379 
Bradford STP  
 
 

8 

 
 

Compliance History 

 

 
Effluent Violations for Outfall 001, from: August 1, 2024 To: June 30, 2025 

Parameter Date SBC DMR Value Units Limit Value Units 

TSS 12/31/24 Wkly Avg 1546 lbs/day 1100 lbs/day 

TSS 12/31/24 Wkly Avg 17.5 mg/L 15.0 mg/L 

 
Summary of Inspections: There have been 6 inspections at the facility within the last 4 years. There were 2 compliance evaluations, 3 Chapter 94 Report reviews, 
and 1 routine/partial inspection. No violations were noted with any of these inspections.  
 
The effluent violations above are not considered significant violations and are the only violations of TSS since the final effluent limits became effective in June of 